SYMPTOMATIC MANAGEMENT GUIDELINES FOR NON-HEALTH STAFF

ORAL PAIN

Authorized non-health staff may manage oral pain as follows:

1. If the pain is quantified as mild or moderate, offer the student ibuprofen 400 mg every 4-6 hours.  If the student complains of severe pain, offer Ibuprofen 800 mg (2 tablets of ibuproren 400 mg) every 6-8 hours.  [Maximum daily dose is 3,200 mg] The pills should be taken with meals or a full glass of milk (or water). Ibuprofen is not recommended for pregnant or nursing students.  Ensure that the student goes to the Wellness Center during the next available open-hours.

2. As an alternative to Ibuprofen for mild or moderate pain, offer regular strength Acetaminophen (e.g. Tylenol) 650 mg every 4-6 hours.  If the student complains of severe pain, offer extra strength acetaminophen 1000 mg every 4-6 hours.  [Maximum daily dosage for acetaminophen is 4,000 mg.]  Ensure that the student goes to the Wellness Center during the next available open-hours.

WHEN TO CONTACT THE ON-CALL HEALTH AND WELLNESS STAFF

· If the pain is not relieved with ibuprofen 800 mg or acetaminophen 1000 mg
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